
660 SMC 2005 <2005><EU><9725E0>
ENGINE CASE

35366

Pos Part Number Description Additional Text Quantity

1 5733000004423 ENGINE CASE CPL.W.TRAN.BEAR.03 GREY 1.00

5 50130027000 DOWEL 19 X15,1X12 1.00

6 51030026100 DOWEL 17 X 13 X 12 1.00

7 50130010000 CRANK CASE BUSH 2.00



9 58033097000 NEEDLE BEARING HK 2216 1.00

10 58330011000 SHIFT MECHANISM SUPPORT LC4'94 1.00

11 49030090000 DOWEL 9,8 X 7 X 10 FS-E 4.00

15 56530017000 RETAINING PLATE 1.00

16 0991060166 FL.HEAD SCR.DIN7991-M6X16 2.00

18 0015080163 HH COLLAR SCREW M 8X16 WS=10 1.00

19 0603082121 SEAL RING CU DIN7603- 8X12X1 1.00

20 58530039300 ENGI.CASE GASKET POLY. 0,43 1.00

21 0985050103 OVAL HEAD SCR. DIN7985-M 5X10 1.00

23 0412174012 CYLIND.ROLL.NJ 203 ECP/C3 2001 1.00

24 0625618050 BALL BEARING 61805 C3 1.00

26 60030064070 OIL JET 70 M6X0,75 WS8 03 2.00

27 49030029000 OIL DRAIN PLUG M10X1,5 AH-WS=6 ONLY FOR ADVENTURE
USA

1.00

28 49130450050 TUBE LW 3 1.00

29 0603100141 sealing ring DIN 7603 10x14x1 ONLY FOR LC4
ADVENTURE

1.00

30 5833010124423 CLUTCH COVER CPL. GREY 03 WITH OIL INSPECTION
GLASS

1.00

31 58530025000 CLUTCH COVER GASKET 2001 1.00

33* 58030020100 oil plug cpl. M24x3 1.00

34 0770191015 O-RING 19,00X3,00 NBR 1.00

35 61030019050 CIRCLIP OIL LEVEL GLASS 03 1.00

36 59030019000 OIL LEVEL GLASS G 1777 Y 1.00

38 58333041000 BUMP RUBBER 1.00

39* 58630047100 CHAIN DAMPER SHEET 05 1.00

42 58030050700 CHAIN COVER BLACK '99 1.00

43 0912060303 AH SCREW DIN0912-M 6X30 2.00

44 58030021000 OILDRAIN PLUG W.MAG. M 12X1,5 2.00

45 58038017100 CU-SEAL RING DIN7603-22X27X2 1.00

46 58038019100 OIL DRAIN PLUG M22X1,5 1.00

47 58038022000 CU-seal ring DIN7603-12X18X1.5 3.00

48 0908120153 threaded plug DIN 908 M12x1.5 DUKE 1.00

50 58538023000 OIL PRES.SPRING 5 BAR RED 2001 1.00

51 58038028000 VALVE PISTON D=10MM 1.00

55 58430099200 GASKET SET LC4 2003 1.00

60 0015060253 HH COLLAR SCREW M 6X25 WS=8 8.00

61 0015060303 HH COLLAR SCREW M 6X30 SW=8 LC4, LC4 SM, DUKE 8.00

62 0015060353 HH COLLAR SCREW M 6X35 WS=8 LC4 ADVENTURE 2.00

63 0015060403 HH COLLAR SCREW M 6X40 WS=8 450 SMR 1.00

66 0015060553 HH COLLAR SCREW M 6X55 WS=8 4.00

68 0015060653 HH COLLAR SCREW M 6X65 WS=8 1.00
* = New part


